PANDUIT

Net-Verse D-Type 800 wide Cabinet

Vertical Blanking Panels
Part Number(s) : D8VBP*

© Panduit Corp. 2018

INSTALLATION INSTRUCTIONS

V00029LC

Front of
Cabinet

556 6685866665866 665868L58868E55668E56868b86866666

Tool List:
e T25 Torx driver

7

Vertical Blanking Panel Top

o

48RU Left Hand Extension
Qty: 2

48RU Right Hand Extension

Qty: 2

0

o
= =

Middle Bracket
Qty: 2

M6 Star Washer
Qty: 15

M5x0.8 x 10mm
Pan Head Torx Screw
Qty: 27

1

Net-Verse ™ e
D-Type D M
800mm Wide ,
Cabinet
i
N Lo
D8VBP*
Installed L
Vertical Blanking Panel Vertical Blanking Panel
Top Left side Top Right side
Qty: 1 Qty: 1
Mo

Vertical Blanking Panel Vertical Blanking Panel

Bottom Left side
Qty: 1

Bottom Right side
Qty: 1

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 1 of 7



© Panduit Corp. 2018 INSTALLATION INSTRUCTIONS V00029LC
Determine Configuration of Blanking Panels
»  Vertical Blanking Panels come ready to install in a 42RU or 48RU Cabinet with Side Panels.
* For a 45RU Cabinet with Side Panels, rotate the Notch Covers around on the two bottom Blanking Panels only.
*  When no Side Panels are utilized for any Cabinet configuration, then rotate all the Notch Covers around.
42RU or 48RU Cabinet
For a 42RU or 48RU Cabinet with
All (4) Vertical Blanking Panels come with No Side Panels configuration, ~
Notch Covers installed in a 42RU or 48RU Rotate (4) Notch Covers on all
Cabinet with Side Panels configuration T (4) Vertical Blanking Panels. ]
—— = T
\ —7 Rotated Notch Cover | - |
Notch Cover Lo ‘ 1 - o ‘ - !
--pe- | T i L Mo J |
; : : N ! !
- nl | e - |
] | —1 | |
: i ! I ' Lo !
| I = : Lo | N I
! i i
| : Q el !
i ! o |
| | |
! i :
| : |
: i :
| | T
i o | I | RN
1 | T |
1 | ; |
i | 9 5
S S U s 1 I I .
45RU Cabinet
. . For a 45RU Cabinet with No Side
For a 45RU Cabinet with Panels configuration
Side Panels configuration, Rotate (4) Notch Covers on all _
rotate the (2) Notch Covers on the bottom . \ (4) Vertical Blanking Panels. i
(2) Vertical Blanking Panels only. I [_________{_,
Rotated Notch Cover i - i B - !
A i ‘_"“i : oo [ ]! Rotated Notch Cover ! ~ i
| ] e | M I — | bl
! — i ! 1 ! i /// H : |
! - I Lo | A il el O M
| i i : |
: 0 . ) = !
i i ! @ i
| | | |
| = | 28
i =1 - | i -
i 0 - : | - !
| — | ! @ |
' ! | i
I g | |
i ; i !
----------- e et AR SN NN N

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 2 of 7



© Panduit

Corp. 2018 INSTALLATION INSTRUCTIONS V00029LC

Install Vertical Blanking Panels

» Attach the (4) Vertical Blanking Panels using (4) M5x0.8 x 10mm Pan Head Torx Screw per Panel.
* 48RU only- Leave the bottom M5x0.8 x 10mm Pan Head Torx Screw unattached on each Panel (see next step).

B 55D T TF T THTTH T T TDTH

VAR S S R A s S B s s s s

Rear of
Cabinet

[T 575 T 55 5 5

R EyE ] o) [ay
/

=/=

- —_——————

One mounting screw per Vertical
Blanking Panel is required at the paint
masked E-Rail location for bonding
between the Vertical Blanking Panel
mounting screw head and the E-Rail.

M5x0.8 x 10mm Pan Head Torx Screw
4 per Panel thru the rear set of holes.

| 48RU only- Leave the bottom M5x0.8 x 10mm Pan Head Torx

Screw unattached on each panel (see next step)

\
\%4

B0 0o 00U
/
7/

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 3 of 7



© Panduit Corp. 2018

INSTALLATION INSTRUCTIONS

V00029LC

nstall 48RU Panel Extensions (for 48Ru Cabinets onl

Attach the (4) 48RU Panel Extensions using (1) M5x0.8 x 10mm Pan Head Torx Screw & (1) M6 Star Washer per Panel.
Attach the bottom (4) M5x0.8 x 10mm Pan Head Torx Screws that were left unattached from previous step.

M5x0.8 x 10mm
Pan Head Torx Screw
1 per Extension

/

u . i
E\N.
4

M6 Star Washer
1 per Extension Tl e —
(Mininum of 1 per Extension)

T [
Ry

® @

0@

PR L LD DN D D0 W U0 DN O OO oy

= _—=_ | __J1_D

Q@DBED@DDEDDEDDEDDBDD

M5x0.8 x 10mm
Pan Head Torx Screw
1 per Extension

FY FFF7 Y 77 FY )

f

| 707 £ 707 £ 707 FY 7,

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 4 of 7



V00029LC

INSTALLATION INSTRUCTIONS

© Panduit Corp. 2018

VT G5 i O i 55 &7 55 I 55 &d &5 i 5 I 55 & Vid HE iJ 5 i HH I 55 7 5 I HH L 55 i 5 i 95 HEOG GO 000 00 7009 5 00 50 05 4 50 5 5 5 595 4 55
|

| v § T Qe B0t e v & TR . e L &

i Y o e o B o o o o o L o

42RU Cabinet
45RU Cabinet
48RU Cabinet

M5x0.8 x 10mm
Pan Head Torx Screw

4 per Middle Bracket

Attach the (2) Middle Brackets using (4) M5x0.8 x 10mm Pan Head Torx Screws.

Install Middle Brackets

Page 5 of 7

For Technical Support: www.panduit.com/resources/install_maintain.asp




© Panduit Corp. 2018

INSTALLATION INSTRUCTIONS

V00029LC

Install Top Panel
Attach the Top Panel using (3) M5x0.8 x 10mm Pan Head Torx screws. Push Flange of the Top Panel tight against

[

Cabinet E-Rails when tightening the (3) screws.

Frm—m e e e — -

E\

ig@@@@@@@@@

Y 05 0 B0 L O5¢

M6 Star Washer
Mininum of 1

M5x0.8 x 10mm

Pan Head Torx Screw ' |
3 places __l I
i

Front of Cabinet

D000 P IOV OO0 POROR

.:__\ﬁﬂE55E55E55555Bﬁﬁﬁﬂdﬁﬂﬂﬁﬂﬂﬁﬂﬁﬂﬂﬂﬂﬂﬁﬁﬂﬁ

&

I
1
|
1
{
cs__s__s__=__l

©

\%EEEEEEEEEEE

s

AE’E@E@@@;@EEEEI

Ji

For Technical Support: www.panduit.com/resources/install_maintain.asp

Page 6 of 7



© Panduit Corp. 2018 INSTALLATION INSTRUCTIONS V00029LC

Optional

« If additional sealing is required, Blanking Foam Strips (Panduit Part # BFS100x2000) can be ordered separately and applied.
« Each Blanking Panel has a 1RU opening with a removable cover attached. Reference the Panduit catalog for the full list of
1RU Patch Panel and Blanking Panel components that can be ordered separately and applied.

] ST S TlE
i ’ g g
! e illg |
| ) Q g |
! //’a ® E g :
| — s e [N d |
| | g |
1 . 0 0 gl i
i '/ [ E ij |
: a G
' ’ AT 1RU opening
i e || gllg
| . o g/ 4 places
: of° /g,a’g i
| . e 1
! : oTullg i
l 0 E ]
| 0 @ % i
[} 0 E H
| L] LEE
' ; |
! . Qg
| 0 0 |
| : alg
i o 0
1 0 a |
| = '
| 0 ‘ @ % !
1 . o |
! o 2
1 0 g |2 |
| : o|g
: , ) % 0 ad |
| 0 RN % 1
: 0 _— 0 Q i.._
12 [D 1
! - alg
i _ Bk E ad !
I o ||’ 9|8
| - 0 0 !
! o o E %/‘
I o ||’ o
Y A Jo_ UL _LRle=
1RU opening Cover
4 places

For Instructions in Local Languages E-mail:
and Technical Support: mn“lT techsupport@panduit.com
. Phone:
www.panduit.com/resources/install_maintain.asp www.panduit.com 866-405-6654

Page 7 of 7 Rev.02



